— 7 ¥ F LA
: 1 1
PAGE 1/ DATE OR ISSUE ___ : 2008.09.30

CERTIRICATE. NO.: E200810-0005-002239¢5002715)

1589 . - S@AH SecAH Steel Corp. 7 & *

FAAds | - INSPECTION CERTIFICATE .3 Ser) . soimsscssm

COMMODITY. : E.R.N STFEL PIFE CUSTOMER :_TEXAS PIPE & SUPPLY
. ), b
AEFA (F)Ml of Xl B 7 & 4
SPECIFICATION: :© "APT 5L X42/B(PSL1)/A53B HEAD OFFICE ; ‘BONGNAE-DONG 1GA, “JUNG-GU, SEOUL, KOREA SHIPPER :SEAH STEEL AMERICA,INC.
A POHANG PLANT ;*14-1, JANGHEUNG-DONG, NAM-GU, POHANG
At M. | e | z 8 A4 % | 4 % QUANTITY ‘ 4] 2
NO.| (BATCH:NO.){ . ORDER SIZE. v E 5 % 2] o] 2FN/T) REMARK
*1 PCS TOTAL LENGTH WEIGHT
1 st oran| BBe T 3 X0.375 " © X 42.000 FT 13 546.000 FT 15.512 | CONFIRM T0 NACE MR 0175 & MR 0103
. , , *ERN : CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
2| (srroao20s0)| BEE: 2" X0.375 " X 21:000 FT 9 189.000-FT 8.119| *DSAW : CHEMICAL COMPOSITION AND_HARDNESS ONLY
3| (siooaa000)| BEE TR X0.375" X 21,000 FT - 25 525.000 FT 22.554
AR 2 X037 "  X.21.000FT 2 |  609.000 FT| .. 26.163
— — , ; v IMPACT
HYDROSTATIC VO[r|s|cirM|B]|D F|RF|  ZINC COATING TENSILE TEST _
STEST efee |TL[L |H|O|EA|E|R} L{EL ~TEST CHEMICAL COMFOSITION(S) {Gage Length : 50m) }“% HARD-| HEAT | PROTRCTTA
. D SHIA|ORISGINITE AL LA NESS | TREAT| COATING .
| HEAT MO Ssect R | ANLT K| RIDE|T T G IreT |weiGht op| F (- D | ¢ |si|“¥n|:P|'S |CulNi|Cr|Mo| VcEQ| 0| TENSILES YIRLD | B:L %%ﬂm MENT | LINING
NO..| (BATCH NO.);— s || LgLE §{UT|N Ef.SE  ZINc 0O S 1R STRENGIH :
| wsic fUpuleoly | 15| Es) 1 csjak Lo 2 3 |2]|2]z2]z2]s : s v ke
L i . :
¥ o] NN 0] N #N : . . ; v
2 G N | Gauss| =3 G +4]s5]+6 *7 .. |#8]s9] DPSI PST 410 Pould % +11
7E T , | 30. MAX |28 | | 125,30/ 30 [40|40|40|15]80f- |
SPEC Lo , Lo MIN S , 60000 | -42000'
1| -sqa8925-| 1670 |G |G| 6 [G G - 1 Hofag[ 1| 77:la3| 3 2| -
(S119041040) = psa17 (R 76:|434:8 | 1| 1 1| R}:2 | 4 T(: 72960 [:47790:.].38 G
poas| 2| 7e:|as) 3 (1)1 1)|mle| W] M121
< 2| +ZV3620 1180 |{6|G| G |G G H.[:9]|16| 74:016] 6 .
(S119172080) - P 85| 76:f18|7 {121 fm|1]| Jr| 6969 | 58600 ] 39 G
P |8iis| 75 (17| 4 |1f2]1|m|1| |W]| 72703
3| -zvao2e .| 1180 |'G |G| G |6 G K- |8 18] 72 [14] 8 ,
(S119172090) P | 7|17 71 | 12| 8 |R|-2 |TR|R[TR| | T| 71970 | 85160:.} 36 G
T , P |9|18] 71 |16] 8 |TR| 2 |RITR|TR| * | W[ 75832
4| 825298 | - 1180: [-G |GG 1G G B [16[2] 77|98
(S119172100) P 15| 24 77-|10| 9 ]2f2f2|m®|2] |T| 65570 | 45510 | 38 G
P |1s{ 1|78 |11|10]2|2}2|m®ji2| ([w| 70850
Nobr- ez 3
0. |'Refer To The Attached H
T |.Section Designation E
E R
3 ~WE _HEREBY CERTIFY THAT THE HATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE
Surveyor : SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE. Manager of Q.M Dept.
+THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES K/H
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT 7 E-
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231) . v




